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CLIENT: Guardian Protective Coatings
Suite 4, 105 Broadway
Nedlands WA 6909

YOUR REF: Waterbased Matt Clear
OUR REF: JIN 61/12579/09

Certificate of Test No. 5193
Sample: Waterbased Matt Clear

Date Received: 28 November 2005

Date Tested: January 2006

From: Guardian Protective Coatings, Nedlands

Description & 1 —off 1L kit of Waterbased Matt Clear
Condition:

TEST DESCRIPTION: ABRASION RESISTANCE

Sample Preparation:

Coating system consisted of multiple coats by brush on metal plates. Recoat
intervals were 4 hours and overnight.

Test pieces cured at 23+2°C prior to test.
Test Method:

In accordance with ASTM D4060-95 “Standard Test Method for Abrasion Resistance
of Organic Coatings by the Taber Abraser”.
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Certificate No. 5193
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Test Results:
GHD Lab Sample No.: P27205
Client ID: Waterbased Matt Clear
Average Weight Loss after 2000 Cycles: 134.4 mg
Average Wear Index: 65

Note: Testing conducted by W.A. Corrosion Research Group, Curtin University of
Technology, whose report forms an integral part of this document.

THIS CERTIFICATE OF TEST IS COPYRIGHT. REPRODUCTION OF THE WHOLE OR ANY PART THEREOF MUST NOT BE MADE WITHOUT THE EXPRESS PERMISSION OF GHD
PTY LTD. THIS CERTIFICATE AND THE RESULTS SHOWN AND THE RECOMMENDATIONS MADE ARE BASED UPON THE INFORMATION DRAWINGS SAMPLES AND TESTS
REFERRED TO HEREIN. GHD PTY LTD ACCEPTS NO LIABILITY FOR ANY DAMAGES CHARGES COSTS OR EXPENSES IN RESPECT OF OR IN RELATION TO INJURY OR
DEATH OF ANY PERSON OR DAMAGE TO ANY PROPERTY OR OF OTHER LOSS WHATSOEVER ARISING EITHER DIRECTLY OR INDIRECTLY FROM THE USE OF THIS
CERTIFICATE OF TEST THE CARRYING OUT OF ANY RECOMMENDATIONS MADE OR THE USE OF ANY GOODS OR MATERIALS REFERRED TO HEREIN. THE RESULTS
REPORTED HEREIN REFER ONLY TO THE SAMPLES RECEIVED AS RECORDED HEREIN.
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Taber Abrasion Results

Curtin®

University of chhnoldéy

According to ASTM D4060-95, Standard Test Method for Abrasion
Resistance of Organic Coatings by the Taber Abraser

Details of Experiment:

Temperature:  26°C
Calibrase Abrasive Wheel: ~ CS-17

Load: 1000 g
Number of Wear Cycles: 500, 1000, 1500, 2000
Wear Index: 1= (_A'_ng(&
Where:

Results:

A = weight of test specimen before abrasion, mg,

B = weight of test specimen after abrasion, mg, and
C = number of cycles of abrasion recorded.

The results of the testing are given in Tables 1-3. Photograph 1 shows the typical
appearance of a samples after testing.

Table 1: Weight Loss for Samples 1 and 2.

Wear Cycles Sample 1 Sample 2
(mg) (mg)
500 31.5 31.1
1000 64.9 62.4
1500 98.2 96.3
2000 132.4 136 4
Table 2: Wear Index for Samples 1 and 2.
Wear Cycles Sample 1 Sample 2
500 63 62
1000 65 62
1500 65 64
2000 66 68
Average Wear Index 65

Table 3: Average Dry Film Thickness, Mean of 10 Measurements for Samples 1 and 2.

Wear Cycles Sample 1 Sample 2
(um) (um)
initial 663 674
2000 618 617

Notes:

e Noticeable wear occurred after 150 - 200 cycles.
e The coating did not wear through after 2000 cycles, therefore the wear cycles per mil
could not be determined.
o It was difficult to obtain an accurate dry film thickness measurement because of the
surface roughness of the material due to the abrasion.
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Photograph 1: Sample 1 afier 2000 cycles
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